ROGUE

FML-6 FUNCTIONAL TRAINER

( 1
0 ]
—

-]

= [ e LSICE==

| ﬁsmmmmmmwmw@mww

WEIGHT STACK OPTION

> E & 858 &8 &8 & 8
Wo OO0 o0 o0 o000 ao

) B

=

)

=Y
«

=
D

-
£a

-
N

=
()

-

¥/ G| CO00000000P0P0P0POPOROOPOPODOLOOODL0O O

S
=

[
=

RDRPPPRPPRPRPRPPPRPRPRPPRPPPRPPPPIRPE|C

44 m o Wil Wille Wille Wille Wil o Wi o MY -
0 _ — 9l 0
Jdq O I E@@@@lﬁ®®m®®@®@@@w 0
, ; L )|
0 %
@) ’ 0)
w? r; )0
@ = |80 o
49 ‘ ° a9
o 00000 o 0
as 48 48
0 572 @ ‘ ”ﬁ 0 472
o, 0000 “ ) s
00000 o
hi0) S) 0 o)
“(ID 0 laa
= ._I . ® “ﬂ)
AN & 0000 2 _%o
¥ ‘. I"wl‘l"‘, rk’] 90999 - 0 ﬂ1® ‘ r ‘_'; _
- .I M8 © (i % R
LRYY)) N 00000 “’ D) B
57 m k L
3 0 g
| ) Q 9 9 9 Q 34$ g t:@
Y =, o 000¢ =2 "o
5, ’ “% ) zg
) szg 8] MQQQ =0 ' Log
0 @ 200 0
o 9 OQ 9 Q 01,40 zsg
Q) ()]
260 20 260
263 0 m% 0,0
0 © 99999 oo 0
18
0 0000 0 20
zzg : 0 10% ”g
208 : «% 0 188
0 133 ::‘% 138
158 e | .gg 148
148 \ |0 % ) 0 128
o - *0 0
12,) ot ‘g 19,
103 % ’8
0 0 g0
8, 0
60 Q) 4®
0 0]
0 P 23
llCD O
22 0
-
0]
O
!
o O |
; ©

/\ IMPORTANT SAFETY INFORMATION

DISCLAIMER:

Resistance training, gymnastics training, and activities at height
are potentially dangerous and may lead to severe injury or even
death. Use common sense when training, obtain instruction in the
[?rqper execution of movements, and understand your limitations.
his equipment must only be used by competent and responsi-
ble persons. Obtaining instruction in
methods of use is your own responsi
responsibilities for all damage, injury or death which may occur

bl

propriate techniques and
ty. You assume all risks and

WARNING:

THIS RACK MUST BE BOLTED TO THE FLOOR BEFORE USE.
MINIMUM TWO PEOPLE REQUIRED FOR SAFE ASSEMBLY.

MISUSE OF THIS RACK CAN RESULT IN SEVERE INJURY.

Both Rogue Fitness and buyer disclaim any express or implied
warranty, including, without limitation, warranties or merchant-
ability and/or fitness for a particular purpose with respect to the
equipment. Buyer assumes all liability to use of equipment.

during or following incorrect use of this equipment in any matter
whatsoever. Rogue Fitness bears no liability beyond the replace-

ment value of the equipment in question.

Rogue Fitness ® 545 E 5th Ave. Columbus, Ohio 43201 e Customer Service: 614-358-6190 ¢ Team@RogueFitness.com



TABLE OF CONTENTS

"@; ‘hhﬂhn%%..

InCluded ToOoIS...coveeieeeeeeeeiieeeen 3

- &
e e Tefe Tefe L peTefeTade Lo Toge) QQ““QUQQ@Q V
- = v \

T & cos-o

QROIIPIPD a2
d

i)

Included Parts

ttttt

49

L) o L.

@ P P PIPRIIIIP

2P202022902

LY L3

0 a
o
PR
g
[ -3
PR
]
AW
0 ®
(AN
ING
o
0w
s
0=
8.2 AN
F/r. e & o £ ® [ LY LY LY LY LY ) L Y
\@5 @B e 252 8% 8% 6% 5% 8° ° o 202020307 202022302

~0%~ 22 2% 2° °3° P3P H°%° %
I B

3

ASSEMDBIY...ieiiiiii e L

3 ® ® e 9

k-]
egegegogeaee (B e @ (B

)

ONKIT

FML-6 ADD

.-.Q £°6%6%5° 5° 5° 6% 6° 7

£ L3

6
17

NCIUAE TOOIS. et ieirreeeeees

ncluded Parts

0 & @
\@Q &@% @00y

N

Nt

ASSEMDBIY..cieiiiiiii .

FML-6 SHROUD KIT

a9
//,ﬁ.h. 71 \&&\\“\\\ \

B ©° © 020 0oogo o

= -

s‘a. 1
g

; )

)

..‘ AT

/W|@GHG ’ﬁﬂ ‘M'M/u A B B o ° 5 ® 8 o

QI ey e e.—..uh.»b..viahnhuv.uiu

Erasa - I

\@B @ ® A ol ol ol ! ~&§u ....w.n_th.Qh_QNQWBWQ“%WB“BWQWQW&WQW&WQWQWBNQN%NQU @0 @

\||

Included TOOIS. ... D
Included Parts.....cooovveveeviiiiiiiiiieninn 11

Assembly....coovviiiiiiien . D0

page 2 of 52



INCLUDED TOOLS

Note: Images not shown at scale

N

|

1/8” Allen Key

n Qty: 2x E Qty: 1x
15/16” Wrench Multi Tool (3/4”, 5/8”, 3/8" Allen Key
9/16"”, 7/16” Wrench)
n Qty: 1x E Qty: 1x n Qty: 1x
5/16” Allen Key 7/32" Allen Key 5/32” Allen Key
Qty: 1x n Qty: 1x

N

_—

3/32" Allen Key

page 3 of 52



INCLUDED PARTS: RML-690 FULL RACK

Note: Images not shown at scale.

n Qty: 6x E Qty: 4x Qty: 4x
90” Monster Lite Up- Front Crossmember 24" Rear Crossmember
right

n Qty: 1x E Qty: 1x n Qty: 8x

X
Q
S Q
|
N
Nameplate Pull-up Bar Monster Lite Plate Stor-
Crossmember age Pin
Qty: 1x n Qty: 4x n Qty: 1x
* % *%* '-
< SN
Pair of Safety Spotter Band Peg Pair of Monster Lite
Arms J-cups

10 aty: 8x| [ Qty: 40x| P2 Qty: 40x

5 / 4-1/2/
. -

5/8” x 5” Hex Bolt 5/8" x4-1/2" Hex Bolt 5/8"” Flat Washer

* Front Crossmember length depends on Rack Depth selection made at checkout.
** ltems may look different than drawings shown. Style depends on selection made at checkout.
page 4 of 52



INCLUDED PARTS: RML-690 FULL RACK

Note: Images not shown at scale.

Qty: 48x

5/8” Lock Washer

5/8" Hex Nut

page 5 of 52



INCLUDED PARTS: FML-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 1x

Qty: 1x

Qty: 1x

Swivel Trolley LH

Top Center
Crossmember

Top Rear Angle
Crossmember - RH

Qty: 1x

5 &

Top Rear Angle
Crossmember - LH

Top Rear Connector
Plate - RH

Top Rear Connector
Plate - LH

Lat Pulldown Pulley
Bracket

Lat Bar Hanger

Qty: 1x

Low Row Footplate
Assembly

page 6 of 52



INCLUDED PARTS: FML-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 1x E Qty: 2x Qty: 2x
Low Rear Pulley Rear Connector Plate Guide Rod
Assembly

m Qty: 1x m *Qty: 23x or 28x Qty: 1x

10LB Weight Stack
Plate

Weight Stack Selector
Pin w/ Lanyard

Weight Stack Spacer

Top Weight Stack Stop
Block

Qty: 2x

Weight Stack Bumper

Qty: 2x

Guide Rod Spacer

Qty: 2x

* %

Top Cable Cover Ralil
(24”7, 30”7, or 43”)

Qty: 2x

x%*

Low Cable Cover Rail
(24”7, 30" or43”)

* Quantity depends on 250 Ib or 300 |Ib weight stack selected at checkout.
** 247 30", or 43" length depends on rack depth selection made at checkout.

page 7 of 52




INCLUDED PARTS: FML-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 2x

Short Cable Cover Rail

Qty: 1x

Qty: 1x

Top Front Side Pulley
Assembly - RH

Top Front Side Pulley
Assembly - LH

Qty: 1x

Top Rear Side Pulley
Assembly - RH

Top Rear Side Pulley
Assembly - LH

Bottom Front Side
Pulley Assembly - RH

Qty: 1x

Bottom Front Side

Pulley Assembly - LH

Bottom Rear Side
Pulley Assembly - RH

Bottom Rear Side
Pulley Assembly - LH

Rear Peanut Pulley

Side Peanut Pulley

Qty: 1x

4.5" Pulley

page 8 of 52



INCLUDED PARTS: FML-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 1x

3/4” x 1” Cable
Retainer

Trolley/Trolley Cable
(Blue Tag)

Qty: 1x

Lat Pull/Low Row Cable

(Yellow Tag)

Qty: 2x

Low Side Cable
(Red Tag)

Qty: 1x

2D

30 mas

A0 s

S0 s

B0 2%

70 LB,

S0 s

90 s

1 O0LE:

1 0LE.

12055,

130LE:

14I0LB,

1 50LB:

16058,

170LB,

18053,

190LB,

200%8.

21058,

220LB-

230LB;,

2L0LB;

250LB;,

260LB;,

24400

2B0EB;

290EE;,

SOOEE;,

Weight Stack Number
Label Sheet

Qty: 8x

Qty: 1x

3

Single Handle Cable
Attachment

D Carabiner

5/8”" x 4-1/2" Hex Flat
Head Screw

Qty: 2x

5/8” Machined Washer

page 9 of 52




INCLUDED PARTS: FML-6 ADD-ON KIT

Note: Images not shown at scale.

Qty: 8x

7

5

.

5/8" x 5” Hex Bolt

Qty: 23x

e

4-1/2

s

5/8” x 4-1/2" Hex Bolt

Qty: 18x

5/8" x 3/8” Pulley
Bracket Spacer

Qty: 14x

5/8" Flat Washer

Qty: 33x

9

5/8" Lock Washer

1/2”7 x 1-1/2” Button
Head Screw

Qty: 2x

9

1/2” Lock Washer

Qty: 2x

Qty: 2x

3/8” x 4” Button Head
Screw

Qty: 4x

3/8" x 1-3/4” Button
Head Screw

Qty: 6x

3/8” Thin Nylock Nut

page 10 of 52



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 1x

Weight Stack Shroud -
RH

Qty: 1x

Weight Stack Shroud -
LH

Weight Stack Shroud

Bottom Bracket

Qty: 1x

Side Shroud - RH

Qty: 1x

Storage Panel - RH

Qty: 1x

Storage Panel - LH

Side Shroud Top
Bracket - RH

Qty: 1x

Side Shroud Top
Bracket - LH

Side Shroud Bottom
Bracket - RH

Side Shroud Bottom
Bracket - LH

Qty: 6x

e

4-1/2

e

5/8" x 4-1/2" Hex Bolt

page 11 of 52



INCLUDED PARTS: SHROUD KIT

Note: Images not shown at scale.

Qty: 6x

5/8" Flat Washer

Qty: 6x

Qty: 6x

5/8" Lock Washer

5/8" Hex Nut

Qty: 4x

7

3-1/2

.

1/4" x 3-1/2" Button
Head Screw

Qty: 6x

1/4” x 5/8” Button
Head Screw

Qty: 4x

1/4” Nylock Nut

Qty: 4x

1/4” Thin Nylock Nut

page 12 of 52




STEP 1

Note: e Note the orientation of Swivel Trolleys in
e DO NOT use tools to tighten throughout relation to the feet at bottom of uprights.

assembly unless otherwise specified. e Slide about halfway down Upright and re-
® _If modifying existing rack with Add-on Kit, |a5¢e triggers to lock pop pins in place when
skip Steps 1-4 and proceed to STEP 5. the viewing window is showing number 40.

e While pulling the handle triggers, slide

Swivel Trolley RH [17] and Swivel Trolley LH

[18] onto two Monster Lite Uprights [11.

1-A

O

page 13 of 52



STEP 2

e Refer to overview image to plan assembly e Connect Uprights to Crossmembers using

and ensure ample floor space is alloted. 5/8"x4-1/2" Hex Bolts [11], 5/8” x 5” Hex
e Lay down all parts on a non-abrasive sur- Bolts [10], 5/8” Flat Washers [12], 5/8”
face in the orientation shown below. Lock Washers [13], and 5/8” Hex Nuts [14].
e Position the footplates of uprights approx- ® Ensure to use 5/8" x 5™ Hex Bolts [10] tor
e Note orientation of Swivel Trolleys and * HAND-TIGHTEN ONLY. Do not use tools
Upright feet in relation to the ground. throughout assembly unless specified.
OVERVIEW
LH PANEL (2-B) RH PANEL (2-A)
e T e et +ﬂ “+ Teimsdseiundaadanins is0ie0dasdssieri iy
e eecvercereerererrommerrprmreree | HL A AR AR AIIARS 3433252859084 9 7 TTTTS]

ccccc

- -
£ ] = e £ PR F TR FEFPFFLrrwee@e <@

page 14 of 52




STEP 3

IMPORTANT: e One or two people should stabilize both
e For safety, we recommend the remainder panels, ensuring panels don’t fall while
of these instructions be completed with 2 or another person assembles the spanning

3 people. Crossmembers in STEP 4.

¢ Have two people stand one assembled
panel up first.

¢ One person stabilizes the first panel while
the other stands up the second panel.

OVERVIEW

LH PANEL (2-B) RH PANEL (2-A)

I
’ O Y Y Y Y Y L e ik @L[ {FG ] edbdbededs AERAEERLRREEF IS IIIIFFIIL LI - o[gla]a ‘
w > e [ 1]
I
Sreoe s s s s s s s s s s s s esm e secs © s s s s s s s s s s Sceen s
Lo ST OIS o PR P E L EE LR ETERERRRETPPPacosasoscy] e Q—‘ o5 [ olododedsTedb bbb AR ALES F SIS FI LIS ISLS SIS Io o[ OL‘
e — = o = e |— — e —

nnnnnnnnnnnnnnnn

T o e asasasase @ o o @ B o @ cdodededodbhdbb b IALI F I NI FTHL 2222220 cme o

3-A

@) o
@) N <
| '|ll| ]
| l|||| 1
C B "h ' F o
L= N\ f =)

@] o K Iﬁl = S)
[ I

%% 1o |\ V1o |l

m@ @ [ S} M@

@

a8, : © 1|8y
" sy | |

a7, | | 47

@ & S
%o s | P
D L)
0 2 =5 | n® | |70 |
45 v ' P b dls@
@ " ﬁ@ as
: s lag o
™ ? o)
> ‘-I‘! : i l I" ‘8® <
_-.l
i ©
. | ) ® ©
o | el
. ®
B8 I 8
© / ls8 Q

87 s o) Sl 37
© 8 LN @

56, 3 o 9 56
© .' e £ sy %o [ @

SCO 5 .'53(0 JD ,1 IBG‘BOD ! -3®

34 g |34, 5 3 84| 84 34

© P 1))}

S@g . 528 sg ; ug mg Szg
© - .0 A0 g O || @
© | [®p P & I I )

s@® g ° P »d 0 3@®

“(D H®) ! m@

23(0 3 © o , “Q (o)) 290)
© > 0 Q) 28 )

20 -8J8=’ I"glg' 262
81'%’8: ”g%'lg

3 @ 3 Q) 3

mcg 5 mg g mg 22% 2&1@)

mg 2 W@ :g i '13% 2o ‘@%

2O | [*o B 1395 || 22
e 162 *[° 14 162 , &

1]8® 7S B g @ | 18@
® “’8 g | lng -114% 9)
S Ml o i t o || 162

1By '-nzg 5 03 123 1| 8o

mg r Wg g 3% -ung ‘Mg

Sl B 492 | |0

| (9 -I ) 5 al (%) ) 1?6
S ..G 19 sete@ y %

105 CIS .4 @ | |10

2 B e 49 O

36 [CINC] e a@
6] 2@ ~ | = 29 ) &

S [ g D C g 1 6©
O E B 9]
(& 9]

[ ) O r"ﬂ* ’\1“ O ﬂ@

5 (5 a% < %o

= = O
= | =,
= N 5

Oo o@@

Qo oo

43"

page 15 of 52



STEP 4

Tools Required: e Attach Pull-up Bar [5] to front Uprights
e 3/8" Allen Key using 5/8” x 4-1/2"” Hex Flat Head Screw
e Attach Nameplate Crossmember [4] to [61], 5/8" Machined Washer [62], 5/8" x
middle Uprights using 5/8” x 4-1/2" Hex 4-1/2" Hex Bolts, 5/8” Flat Washers, 5/8

Bolt [11], 5/8” Flat Washers [12], 5/8” Lock L0oCk Washers, and 5/8" Hex Nuts.
Washers [13], and 5/8” Hex Nuts [14]. e [I|Fullytighten 5/8" x 4-1/2” Hex Flat
Head Screws using 3/8” Allen Key. DO NOT

TIGHTEN HEX BOLTS.

4-A

IRz
9
9
9
9
9
9

%’ e e’6?® e o %3'--‘,__9

¥ o7 6% 6% 6% 6% 67 o o* 6% o 67 6% % &% o a/ Q\ © y

&

— /
6’0’035 @@@ Q@A

&

iofofof

BoZotef of 6% 07 ,

; ____ _ / /
'0 e 6'0‘036 0@6’ 0@&’

&

00%6'50 0’6:;’0 0:0 o'f@"oio o’o"aga‘oio’

Q@
] 0‘

DETAIL

& O g

A Y \\ l{l 'I

&)

page 16 of 52



STEP 5 (BEGIN ADD-ON KIT ASSEMBLY)

e |[f modifying existing RML rack with e Attach Low Row Crossmember [16] and
add-on kit, begin following assembly in- loosely re-assemble the hardware removed
structions. above.

e | eaving 5/8" x4-1/2" Hex Bolts in place, e |!|Ensure tube cutout is facing toward
remove all four lower Lock Washers and Hex the ground.
Nuts from rear Uprights as shown in 5-A.

‘/—& et DETAIL

6

page 17 of 52



STEP 6 (ADD-ON KIT ONLY)

Tools Required:
e 15/16” Wrench

¢ Important: Loosen but do not remove ALL
5/8” hardware on entire rack.

e Remove Pull-up Bar and hardware from
front of rack and set parts aside.

e Remove additional 5/8” crossmember
hardware shown in 6-B so that the tops of
the front uprights are completely free to
move.

Note:

e The tops of the front uprights will need
ample slack to complete STEP 7. Continue
to loosen hardware on bottom of Front
Uprights as needed.

050'5050'5050'5o%o‘o’aﬁo’sogcﬁa’o'o’a’o’o’o’c"n'o'a‘o"o‘o’a’o"o’o L 2N T N .

-]
"o?wéaﬁaﬁaﬁosososo%dza’s05050'50"‘o’a'a’a"a’a‘o’ 0'0‘0‘@‘0‘0‘0‘0'6 0; o

6-A

F4

N\& & T F &
O\ & o o o @éaiaiadafaéai@é@iﬁéa

6-B

6’6’ 6?6 ®676%°®°°e 6 5 6 6 & ;3;

S 5 & & FH & & I & &

&

® © © » © © P © © P © ®» & © ©

A\
> \§

@9630’036 o ® 6 66 &

Ol 9

page 18 of 52



STEP 7 (ADD-ON KIT ONLY)

e While tilting Upright forward, pull the
handle triggers and slide LH Swivel Trolley
[18] down the front left Upright.

e Repeat this process to assemble RH
Swivel Trolley [17] on front right Upright.

e Slide down the Uprights and release trig-

gers when the viewing window Is showing

the number 40 (refer to STEP 1-B).

e Assemble hardware removed in STEP 6,
replacing the indicated top outer bolts with
5/8" x 4-1/2" Hex Flat Head Screw [61] and
5/8” Machined Washer [62].

Fully tighten ONLY the 5/8" x 4-1/2"

Hex Flat Head Screws using a 3/8” Allen

Keys.

7-A

P & & €& © © & & © & & & © © o e e e © ©

e &6 6 © & & 6 & 6 © & e © ©
1

socooPsee” o 6° 0 Ay

>

page 19 of 52



STEP 8

Tools Required:
e 7/32" Allen Key, 9/16” Wrench

e Swivel Trolleys - RH[17]1and - LH [18]

need to be calibrated for your specific rack.

e Keeping the Swivel Trolleys locked in
place, tighten the Button Head Screws
shown in 8-A using 7/32” Allen Key until
looseness or “wobble” is gone.

e Unlock pop pins and roll Trolleys up and
down Upright several inches to feel tight-
ness. If wobble persists, tighten the Screws
in 8-A again. If any friction is felt, Trolleys
are too tight and Screws should be loosened
a quarter turn.

e Once calibrated, tighten both rollers on
rear of Trolleys using Allen Key and Wrench.

A ©
#0)
< 20
N
ol \h
Q)
o~ "//@
— §llde >
Button Head ‘ /
Screw N| [ - \\' T
OTN ’
S\
) ==
4T 7/32” Allen Key
37()
8-B

9/16” Wrench

AN
z@%

©

7/32” Allen Key

5 Rear Roller

page 20 of 52



STEP 9

DETAIL

e For ease of assembly, pull the pop-pin
and remove Foot Catch from Low Row Foot

Plate Assembly as shown in detalil view
(right).

e Attach Foot Plate Assembly [26] and
Low Rear Pulley Assembly [27] to Low Row

Crossmember [16] using indicated 5/8” and
1/2” hardware below.

9-A

page 21 of 52



STEP 10

e Align Rear 3X3 Upright [15] to back of
Low Rear Pulley Assembly [27]. Footplate
should slide under the cutout at the bottom

of Pulley Assembly.

e Secure Upright to Pulley Assembly
attaching 5/8” x 4-1/2" Hex Bolts [64]

0y
- Rear

Connector Plates [28], 5/8” Lock Was
[67], and 5/8” Hex Nuts [68].

Ners

Note:
e Ensure Rear Connector Plates are
Installed with the arrow indicator stickers

facing outward as shown in 10-B.

10-A

333

3

lad
33

S

7\
&
=

$ 3

> i Y ™ b
@ \SRV-ASINTRENIN AN

2

‘g%i%%t—‘r\—ﬂt
VOOLVLOVCOVOCOL/LVOL © © © © & © ©

SO0 0D

LI NI )

LN)

- o
AN ENENENE NN

-

@

page 22 of 52



STEP 11

Tools Required: e Place Weight Stack Bumpers [35] over
e 15/16” Wrench outer 1” holes on the Weight Stack Spacer

e Attach Weight Stack Shroud Bottom and insert Guide Rods [29] until they rest on

Bracket [771 and Weight Stack Spacer [33] top of the Low Row Crossmember.

to middle of Low Row Crossmember [16] Note:

by using 5/8” x 5” Hex Bolts [63], 5/8” Lock e Shroud Bracket [77] only included if
Washers [67], and 5/8” Hex Nuts [68]. shroud kit was purchased. Simply bolt the
Weight Stack Spacer using hardware shown

* Fully tighten 5/8" vertical hardware in11-A. ¢ <hio1ds were not purchased.

0 N U
to 1'@ 0 @)
b 0
| 0 W | 0o
< g g Q
,_ L 0
0 0 o M 0
0 0 \ NQ
W | 0 0| 0o
0 : 0| Mg
‘ % " 0 0
A % 9 Eg
0 0
0
@l o °
8 - 2 ‘0 ? )
-~ 0
g : ]
0 0
g g
128 | o 12@ 0
J 0
K s
- Q 0
<= =% "0 ©
e W0 0 =
o ° %8 : =
k) o 2
% : 5
0
% o)
|
0
00 >
3 :
0
0
20

& oo

11-B

©C T e O C oo
0
Q'__
s © 0

] Q'I
/ 77 .

/ o W
/ ¢ 3 = 0 )
/Y /et ot e o o o e e/

0\?’6’6‘ 6’ g" gl g.f 6‘ gl g# gl 6‘ 6’6 -, A © \

e e e e e e e e &

& &F F T FFT

A

oY%

&

&\
e

9‘

c © Q@Q )
N Ql“'\.‘::‘»‘_‘

< "“?f‘ir-\ﬂwzazaa@zggaga%zegazaggggg@gegag@'g&‘

(G
0
t

[\
i
.‘Q
\

Q
Rkl

Q
a0

Q
0
h%
Qg

Q
%0

0
N

Q
w0
o
ug

0
10

Q
10

Q
(1N

Q
40

Q
20

0

Q

0

9

page 23 of 52



STEP 12

e Angle the Guide Rods toward the front of ® Once all weights are stacked, slide the
the rack. Weight Stack Stem [30] down the Guide

e One at a time, carefully stack all included Rods until resting on top of weight stack.

10LB Weight Stack Plates [31] down the e Ensure 20LB Weight Stack Sticker on the
Guide Rods [29], ensuring not to drop them. top Plate of the stack is facing towards the

e Note: this is best accomplished with two ~ front of rack as shown in Detail view.
or three people.

12-A

as" a" & &8 e o

Sobobeabebesosbs” & &5 & &5 &5 &5 &5 S

el - - < = < e = > = -,
co oot oo BBoBBBTBaEaBsBsTs5
1

W
I‘ul‘.' -

-

| 11
- - = R = Py . ~ ~ =
cocccocoooc T S e = = Sooee = = — Ny

eSS
\

\ W

\ W

‘ |

\ 11

\ |}

| it

o v

| | =l

&) e o @& o

/
@

© © © © ©

&
&

DETAIL

&
(22

&
5

&d
=5

&
o

Weight Stack
Sticker — |

&
&5

& (4]
oo o o o o o

A

D
P

page 24 of 52



STEP 13

e Slide Top Weight Stack Stop Block [34] e Bolt Lat Bar Hanger [25], Lat Pulldown
and Guide Rod Spacers [36] down guide Pulley Bracket [24], and Top Center Cross-
rods and rest on top of Weight Stack Stem member [19] to Nameplate Crossmember
Pulley as shown. [4] using 5/8” x 5” Hex Bolts [63], 5/8” Lock

Washers [67], and 5/8” Hex Nuts [68] as
shown in 13-B.

13-A \

©C © © ® © © 0\,

DETAIL

AN

\

—4

72\
I

\

—4

\n
T F F I _F I _F 2 D\
Bl ot ot ottt o? P o7 P P P T T T A AT AT T F T o

roooeoo o e o o e o o

13-B

g‘éééée’@@ee

page 25 of 52



o o =1 @ o o o o o =1 o o 9 o o /
B 2@ 257 % 8° 0% 5% 6% 8" 67 4 5% CEEPEPEEPEEererered e [ e/
o}
S

]

oy ~1 . D
2 ]S 2 1 1 ®)
o > L0 —
_Mmo._wr_m_._w. ® B &nso
SLIXocs< ZITw, B°
oxroOmMm O X x &5 2 2
O O LO T ©
m_gxa ! - T =
i) I — 0=
QO >-= = Q- D C O
co 2L wn: X5 X 0L
N "~ AN OO © L — O
OC N —=—=77T m M= O o
O 5 8 xm . o9 n U
— QO - — Q5 .
o0 O -~ y7 e
c= E T £ < D =
0 O b=
< O O = ¥ 5 O © 5 L2
©C 0 n—0 < = 0N = <
Qo Om= O 5 D© O
xs00ns Po= =g
Q O ,mMc - O & . 0
g PCos=x= HxL o
R o5 Nge =2 Qg
O:=x .~ o0 O
=l o <) v OV = O
S O MO O — ¢ (© Te) )
A S S x0 ° S. = T ©
LO
™ O @, O — O = - O 5 C
= VON—"g00 NNO B = =
N o O =00 o ©
N e 20202 e S0 2Zemna

DETAIL

14-A

14-B

page 26 of 52



STEP 14 (CONTINUED)

e Secure Top Rear Angle Crossmember - e (!| Ensure locking tabs on Rear 3X3

LH [21] and Top Side Pulley Assembly - LH  Upright are locked into all four slots on each
[43] to 24" Rear Crossmembers [3] using Angle Crossmember by using a down-and-
5/8” x 5” Hex Bolts [63], 5/8" x 4-1/2" outward sliding motion when dropping the
Hex Bolts [64], 5/8” x 3/8" Pulley Bracket Angle Crossmembers into place.

Spacer [65], 5/8" Lock Washers [67],and o gSecure Side Shroud Top Bracket - LH [83]

5/8" Hex Nuts [681. to 24” Rear Crossmember [3] using 5/8”
Lock Washers [67], and 5/8” Hex Nuts [68].

vy,
i
]
|
]
.l, J".
l'l

;
;

©
)
)
©
Q
)
)

500

I':Ja)
page 27 of 52




STEP 15

e Bolt Top Rear Connector Plates RH [22]
and LH [23] to Top Center Crossmember
[29] and Rear 3X3 Upright [15] using 5/8”
x 4-1/2" Hex Bolts [64], 5/8” Lock Washers
[67], and 5/8" Hex Nuts [68].

15-A

page 28 of 52



STEP 16

e Secure 4.5" Pulley [50] and 3/4" x 1” ¢ Slide parts assembled in Step 13 back up
Cable Retainer [51] inside top rear center to the top of the Guide Rods.

slot of the of the assembly using 3/8" x4" o Bolt Stop Block assembly to indicated

Button Head Screws [72] and 3/8" Thin holes on Top Rear Connector Plates [22]

Nylock Nuts [74] through the indicated and [23] using 3/8” x 1.75” Button Head

holes. Screws [73] and 3/8” Thin Nylock Nuts
[74].

16-A

0\
LN

OiOIOiO’OiOIO

4

16-C

A/ Al N Sal iy A\

page 29 of 52



STEP 17

e Bolt Top Front Side Pulley Assembly

- RH [40]1 and -LH [41] to the Front Top
Crossmembers using 5/8” x 4/1/2" Hex
Bolts [641], 5/8”" x 3/8” Pulley Bracket
Spacers [65], 5/8” Flat Washers [66], 5/8”
Lock Washers [67], and 5/8” Hex Nuts [68]
as shown.

¢ |11 43" Front Crossmember is shown.
The Top Front Side Pulley Assembly holes
utilized will depend on length of your Front
Crossmembers. Use the diagram below to
determine which holes to use.

Note: ) aa:",o"
e |fattaching to 43” or 24" Front e
Crossmember, bolt hardware through the < A
2nd and 4th holes on the Crossmember. If s
attaching to a 30” Front Crossmember, bolt g
hardware through the 1st and 3rd holes. 7

&h . - .
Sopsbobolebobebobcbobebobobote o® et oot ot ot o o el ot e ol o o 6 o)

a5a505aﬁo'saﬁasogo‘go;ogogogngo’n’a’a" 2 0‘ 0‘0‘ 0’0‘ D’O‘ ﬂ’ﬂ & e &
& &

17-A

s

&

e e

ad

o

(]

T & F 3 T 5 .

6® 6¥ o
/
N\

& &

30” RACK DEPTH DETAIL

[
/2

2\
7 \
/

FC N -]
COoCOOH)

e’c?c*cf o 6 Do oD —\

/@)a

%0

NN
W -

e

e O A 43" 43"
30” 12411 30” lz;n

page 30 of 52



STEP 18

e Bolt Bottom Front Side Pulley Assembly
- RH [44] and -LH [45] to the Front Low
Crossmembers using 5/8" x 4-1/2" Hex
Bolts [641], 5/8” x 3/8” Pulley Bracket
Spacers [65], 5/8” Flat Washers [66], 5/8”

Lock Washers [67], and 5/8” Hex Nuts [68].

e | 11 43" Front Crossmember is shown. The
Bottom Front Side Pulley Assembly holes
utilized will depend on length of your Front
Crossmembers. Use the diagram below to
determine which holes to use.

Note:
e |f attachingto 43" or 24” Front Cross-

member, bolt hardware through 4th and
6th holes. If attaching to 30” Front Cross-
member, bolt through 3rd and 5th holes.

e Bolt heads should be oriented on the
inside of rack as shown.

W
e’?:a'aoﬁo%gﬂaioﬁs@o%o‘so‘sa%asa‘go’ P P e e AT F T &
o

@
BB LTt o F " o
Y
@ ®

e
o
c'éaaeso%eé9'56%956‘56‘;9‘5050505 o T eF T & of ¥ F o T T o T
® e,

L P A

;E B

N

18-A K

0

30” 24" ”
L

N/

o O O O

page 31 of 52



STEP 19

e Bolt Bottom Side Pulley Assembly - RH
[46] and - LH [47] and Side Shroud Bottom
Bracket - RH [84] and - LH [85] to the 24"
Crossmembers [3] using 5/8” x 4-1/2"

Hex Bolts [64], 5/8" x 3/8” Pulley Bracket
Spacers [65], 5/8” Flat Washers [66], 5/8”
Lock Washers [67], 5/8” Hex Nuts [68] as
shown.

e Ensure hardware is installed through
holes 3 and 9.

Note:

e Use 5/8” Flat Washers [66] instead of
Side Shroud Top Brackets if Shroud Kit was
not purchased.

05 G‘S 0'505 05 Gg 0%0‘5 05 05 0%05 0’ 0’ 0’ 0’ ﬂ' 0’ 0‘ G',

h:)
0505050505056505056505050’0’0'0’0‘!"0‘ 0‘5’0' 0‘6‘ 0’ 600‘ 0‘&’0 & & = . '0’0’&’0’0’6! 0’ ﬂ‘o‘ 6‘6’0# p"a‘o"m L./ o
=5

[

=
'_.// 7
7

W/
S\

7/

&\ = = -

/ &y
e/ =

@&@ @a @‘

3@@0
V-]

& e ©

N\ & oV o

P
o

\

A
A
AN

S\

e @ Q@:&@

=

f@ 0£??@’?@ 03036 @@@

e

5

06’60
A"

@’06%0%@5@%0660@00 6’6

I NE
LIRS
RO || @[
| ©
PN
,-‘,.hg
s o
i
/ QQ
W0
Q
(1M
®
(AN
Q
40
Q
20
®
{ 0k
& s
| @
(« B
Q P

AR

(OO fof Ve
/ /.* =
({ T ©
\QA

I

D

MM

MW

MAANN

N

\

0‘5@%@%@@@6@0@@6@@6@@6@0@@0@366&

page 32 of 52




STEP 20

Note:

e Completely unwind and straighten out
Trolley/Trolley Cable [52] to remove any
twists/kinks prior to installation.

e The blue arrows shown in STEP 20 through
STEP 25 indicate directions for assembling
the Trolley/Trolley Cable and correspond
with the blue tag on the Ball End of cable.

e Feed the Ball End of Trolley/Trolley Cable
[52] between the two pulleys inside Swivel
Trolley RH [17] and continue upward.

e [eed the cable around pulley inside the
Top Front Side Pulley Assembly - RH [40]
and continue toward the back of the rack.

e Continue around the first pulley on Top
Rear Side Pulley Assembly - RH [42] and
then downward.

8 oyl = [ oy
® el B
Sla| ¢ l‘ ﬂ 8 =

aq

20-A

g
\

& &
O O

Ball End

v
S
N
& &
o 6 o

0
N
£

N
S
4

@g@@@

20-B

20-C

O O O O o & O

-
(-
-

page 33 of 52



STEP 21

e Hold one Side Peanut Pulley [49] in the
air, ensuring the arrow stickers correspond
to diagram 21-A.

¢ Feed the cable down and around the
upper pulley of Side Peanut Pulley and then
back up towards the Top Rear Side Pulley
Assembly - RH [42].

e Feed cable around the angled pulley
shown in 21-B and continue towards the
Rear 3X3 Upright.

21-A

O O O 0 © & O

®
Ty 7 -

®

' 2
ooooooooe’oj\@j

i

o

21-B

P & V¢ @ o0 ¢ @

page 34 of 52




STEP 22

¢ Feed cable around the next angled pulley
at rear of the Top Rear Angle Crossmember

- RH [201] as shown.

e Hold the Rear Peanut Pulley [48] under-
neath cable, ensuring the arrow stickers
correspond to diagram 22-B.

e Feed cable around the upper RH offset
pulley in the Peanut, and then back up and
around the next two pulleys shown in 22-C.

\\\3\ ‘,

22-B

ZI— ©)

kY

%

%

S
QO

E 7Y
=3

h

O O O 0 e & O
R

2 % % %

=

IR

page 35 of 52



STEP 23

e Continuing down towards the Weight
Stack, feed cable around the large 6” Pulley
located on top of the Weight Stack Stem.
Tip: a flathead screwdriver may be used to
help guide cable through turn 18.

e Feed cable back up to the Top Center
Crossmember, feeding around the pulley
shown in 23-B and then immediately back
down towards the Rear Peanut Pulley [48].

e Continue around the other Top Pulley on
the peanut and then back up and around

the pulley shown in the Rear Angled Cross-
member - LH [211.

e Continue around the next angled pulley
located in the Top Rear Side Pulley Assem-
bly - LH [43] and then downward.

/g%f. S
F OSSR

’,7/ 7
147
o
SA s —
| AN \ © N\
L/ Fo (1T IBE VN ANCRNLAN
A \ \ N\ = - e 2 g P a4 ¥ ¥ | I3 B b\ z Y-y
\ \‘\\ ‘\\R\ \\ \ \\ \ W/ :‘:f:i’l.'??e.“:":ﬂE‘f‘."':.“E"‘(.‘f)“‘:"‘x:‘-:'“:.'5"-(.‘70:7x?'-r.“‘:.:L’f‘:.“-"‘t.‘x:::".“rr'-‘.ig-‘r.‘pﬂ".’:r.“ p. '*-\\; i i"(.‘ o8 fe?of e’ F e s/ = /D A
NN \ W/ (o] N | N % \ ! ! ¥y
Y e SR T b Ny \ W &N ¢ 7 /
/BN \ D e W) N o e e e o o o © Q Q @ | 1 o \ W \ @ AV . S /e
e AU\ ey ey Nt » | C NN T il N

W

0

/

/

7

7

\ %
A oo s, /
b

R \
7

23-A ®

N
'l
o

o
g@ﬁ@‘g@#@g@" @g@g@g@ & @ &

K
@g@ ag

@3’

7 &

&
&» © O

R

== ?:—9?&

L
¥ 4

0|0 of

@
%1=l
0
O
f@O |
G
O

W | [ S @ P 0% 02

=O[e0 o0 0

/\

N

,/ \Z ‘ ‘
v \\\ |
\ |
// N\on |

|

: W |
\ / ‘

/

A\ /4 |

! / |

\\\ |

\ |

\\ |

/
\\,r‘/ 4 . z |
-

page 36 of 52



STEP 24

¢ Hold the remaining Side Peanut Pulley
[49] in the air, ensuring the arrows
correspond to diagram 24-A.

e Feed cable around the upper peanut
pulley and then back up towards the Rear
Side Pulley Assembly - LH [43].

e Feed around the pulley shown in 24-B
and then towards the front of the rack.

e Continue around the Top Front Side
Pulley Assembly - LH [41], then down and
out through the front of the Swivel Trolley
LH [18].

e Pull Ball End of cable out far enough to
assemble Clevis on next step.

P

\-

O

A/ 2

@3 @ﬂ @t @# @; @# @; @t @g@

@
0 [
Yplid
24-C 24-D ®
®
o
Q
o R
© @
Q ﬂ@%
o | 25 >
M
J2
\N
Y
Q
®
o
Q

page 37 of 52



STEP 25

Tools Required: ¢ |nsert Grommet into non-threaded side of
e 3/32” Allen Key & 5/8” Wrench Split Threaded Insert and screw Clevis End

e Completely disassemble the loose Clevis  on threaded side using 5/8” Wrench.

included with cable by unscrewing set e Slide Plastic Stop forward and align outer
screws and Split Threaded Insert, and holes with threaded holes on Clevis End

remove blue tag on end of cable. and re-insert Set Screws. Fully tighten Set
e Slide parts over the ball on cable as Screws.

shown on 25-B.

25-A

Grommet

: § Clevis End

Split Threaded

Assembled

Insert
Wf
Set Screw

Plastic Stop

25-B 25-C

page 38 of 52



STEP 26

Note:

e Completely unwind and straighten out Lat
Pull Cable [53] to remove any twists/kinks
prior to installation.

e Next assemble the Lat Pull/Low Row
cable indicated by the yellow indicator on

Ball End of cable and corresponding yellow
arrows shown in STEPS 26-28.

e Feed the Ball End of Lat Pull Cable [53]
up and over the pulley in Lat Pulldown
Pulley Bracket [24] and then towards the
back of the rack.

e Feed around the pulley in the top of Rear
3X3 Upright [15] and then all the way down,
ensuring cable runs INSIDE THE UPRIGHT.

\
7
N

\

i

&

L a

X
)

Y

®
] @

®
“

2
L)

-]

*
8
P
1 ."*ﬂ m
(N
NJETE

".

o

L}
i..

Y
e

o
L

®
s
g

M
HL

%
XL

T
L 1]

Q
R

&
W o

S
R

)
0

o
M

o
'.‘;:

S
w
"
e

1}

v 9
&)

< a2
®

N N . § = B =
LI /f?_—\

= ———
h SaN N N
N/ ARG
= \‘\’?\%9

26-A

O O

O O

26-C

page 39 of 52



STEP 27

e Feeding cable around the rear pulley of
the Low Rear Pulley Assembly [27] and
up. This is easiest accomplished by pulling
most of slack through rear window on Rear
Upright and then re-inserting.

¢ Feed cable around the bottom pulley in

the Rear Peanut Pulley Assembly [48] and
then back down again.

e Feed around the front pulley in the Low
Rear Pulley Assembly, continuing diagonally
up underneath the Weight Stack through
the cutouts on Low Row Crossmember [16]
and towards the Low Row Assembly.

Note:
e Place finger through viewing windows to
guide cable around pulleys as needed.

N
Fa
o)

O O O O © @

AU

20000000900

:

D
020,

27-C R || 0

page 40 of 52



STEP 28

Tools Required:
e 3/32” Allen Key & 5/8” Wrench

e Feed cable out through the front of the
Low Row Assembly [26], ensuring cable
passes in between upper and lower pulleys.

e Remove yellow tag from Ball End of cable
and pull cable out far enough to assemble
Clevis.

e Assemble Clevis onto ball end of cable

using the same procedure described on
STEP 25.

o ? A o
bt " f o vaY
sl 2 (@2" a _~
e _A~F ¢

28-A ’

N

L d

28-B

page 41 of 52




000000000000000000000

oy ‘el -w o hhnhchebﬁm\hhu!QQ&MQ.-.B.-.B.-.QhehhkBNQ@BWQﬂQWQWﬂBWQWQWB
R = ; P . « NN

SN

....y.,.ﬁ,mw o d %,

554 "\\\\\\\\u{

7 B =
&) SN B2 42 10 4% 4P 4 4 % P 12 P 4 2% 6% 2% 4P 1P GGG g
N/®R /A X Wl ol ol ol P o o ) SV o o 2 2 o o
] 8 s @ .-.,1

D D D L2 ] ke ] S ®© B 9 O

/e AN
- WA 0"

N

6,
P 1

i 4 // @\ a\m\\QQ.
///4’ ,a
\\\.“

/e
/@
/
/ Q /
A
||||||||||||||||||||||||| o /)

Q@ @ @ @ & 0 o920 QQQQQQQWQWQWQW@W@W&QWQNQ@QNQQ\@ ./,“,./0 )
et ==, A 1 AN

0\ -] \

S S

STEP 29

Cable Retainer

installed on STEP 32.

N LR N\
O SXAS : _ VAR
n D D B ﬂ D /,,,, () La) D D L) D D S D B DS
S { \
e QNQMQ.\QQQ\QQQ.«Q\Q‘ | ,/9@9 @% o o o QQ%QQQQW% Q@QQ%W&WQW&W@W@NQNQNQW%Q @ ® @ @
r 4 N4 .////w @ ﬂ%v Q v
< 4 N\ S5 s
///// = — 74 ,,/
"/ \\ ®
@ ,/,,/ Q
e ,,h,,/, >
\
D
. \\ >
o\
o\

e Remove Plastic Cable Retainers from all
four Bottom Side Pulley Assemblies by re-

moving 3/8” Button Head Screws.
e Remove only the lower Plastic Cable Re-

e 7/32” Allen Key & 9/16”
tainers from both Side Peanut Pulleys [49].

Tools Required
e Hardware will be re-

~
29-B

page 42 of 52




STEP 30

Tools Required:
e 3/4” Wrench

e Assemble one of the included Low Side
Cables [54] (red tag) onto RH side of rack
by inserting the tagless end into stop block
on back of Swivel Trolley RH [171.

e | oosen the hex nut if needed to ensure
approximately 1/2” of threads are showing
between the bolt head and nut.

e Tighten the bottom bolt head until the nut
IS tight against the stop block.

e Feed the other end of cable with red tag
down around the pulley on Bottom Front
Pulley Assembly - RH [44] and continue
towards back of rack.

7

@ 1Y N /
A
2
\ =\

0'50'5aﬁoﬁoﬁoﬁaﬁoﬁoﬁo‘gose’go’o'a'o

page 43 of 52



STEP 31

Tools Required:
e 3/4" Wrench

e Continue feeding around the pulley on
Bottom Rear Pulley Assembly [46] and up
around the lower Side Peanut Pulley [49],
following the arrow indicator directions.

¢ |nsert threaded end into stop block at the
back of Bottom Rear Side Pulley Assem-
bly - RH [46] and screw tight, ensuring 1/2”
of threads showing between 3/4” bolt head
and hex nut.

X
¥ 35565050%950505050505656595355’5'6'0"_\ o 0'0’0’0"’0‘5’5’8 & e & O N\

L]
pobobococobotoboosce” e” o e o 6”0t o 8 0" 6" 8 6% 0 6" ¥ % e o
@ L] = = L) - *® = ) %S e 9 O @ ‘\
7 A -
v/ o ° ®
'.;/ 1> ®
o i 4 )
7 / t a
e / / 4 ® 5
/o L
© . A
= AL ol
e e aams —
o U 7 y

-

31-B

page 44 of 52




o 32-B: Re-install Plastic Cable Retainers
on all four Bottom Side Pulley Assemblies
and both Side Peanut Pulleys. Fully Tighten.

o 7/32" Allen Key & 9/16” Wrench

Tools Required

e Start at stop block on the Swivel Trolley

LH [18] and end at stop block on the

assemble the remaining Low Side Cable
Bottom Rear Side Pulley - LH [47].

o 32-A: Follow STEP 30 & 31 again to
(red tag) on the Left Hand side of rack.

Tools Required
e 3/4”7 Wrench

STEP 32

¢° 6% 42

7
: /&
Q0 J @& Q@O Q@ & Q@ Q@ & Q@ QQ&Q00QP&ILROIOQIIOIRIOEIOIPRIIOOIEL /,
N
PF°IEE A

L o o & «~
RN X 7=

g & FLELE LS ET S ISI

/
S ;
s ¥ o / \\ﬁ ® ® LY LY LY LY o s oo o \
= 7
& ...,,V“
&

N\ ) ﬁ/ﬂ/u/y ANN o/
//;IF‘W\\‘.. ,((\\\|||Iraﬂf/w \ @ /d o \\\\QQ
o NN,

7 74 NN

gy o
||||||||||||||||||||||||||||| )/ @ h

. T .lﬂ/u[ P
——— =1 Jo/5/

A/ \“\r\ Oy
3@@@@ ® ® nm%w“, ® ® ® ®

O \n/@ @

O O O O O 7 O O S 5 O O O S O O S Y

@ ,2 O P @9 O O20900902000909030
=

2 8°8°:°8° e° 5 6°6°5° &

A= .
(i el =) L J
NU 2 0
2 W 2T ek ¢ v tous PprRTee S -Q \
s o WSy ] £ S S i B S S R R T B S RS IS ®
(3
& A2 ) @ @ o o o @ @ @ o A
@

VA

D D L]

/e // { /
7/ T /QW e /)
b D DS O 7/ SOV0SDHID/D//DIDIDIBITII/IBO //
[ % % % %/ am\n\m LR O D e T e [/

Ce° s s° 2% 2°5°5° 2

2222 2R 2L DR LORORORVORORROLOLOLOPOR°

@ @ @ &

/Q/m §\

@
—

N%@ bv / BERY ARRRRRRRRRRRRR R RS //@

.

B o\
\\\’ \H\ 9 \b 0 /,/.9 )

o = X Q9D .
= ) Y ) 8, 8 9 = 2, AR R L LY L R R, e w m owm

A
2 0 @ O _009000392920332830033 QQQQQQQQQQQQQQ@Q Q@
VS ol o o o 2 a a2 ol i i ¢ 0

/

{

32-A
32-B

page 45 of 52




STEP 33

Tools Required:
e 7/32" Allen Key

e Remove twelve 3/8" Button Head Screws
located on the rear of the Front Side Pulley
Assemblies and the front of the Rear Side
Pulley Assemblies.

e Fasten the Top Cable Cover Rails [37]1 and
Short Cable Cover Rails [39] between the
Front and Rear Top Side Pulley Assemblies
by aligning holes and reinstalling the 3/8”
Button Head Screws.

e Repeat this process on the bottom of your
rack to install Low Cable Cover Rails [38l.

¢ I INote the orientation of the Rogue logos
In relation to the rack. Ensure the cable
opening is facing upward on the Top Cable
Covers and downward on the Low Covers.

ocnoncechdhdbdhobdhdbdbdbdbobded o & o & &

oo dbdodbdbdbdbdbdodbdedod & & o & &
@ @ @ -] o ©

33-A

a2 o o

! % —
R
{ @
@ )
S e
Ul o
W e 8
0
Eo
ol
33-B 0 > L "
0 {
© ©
0 0 o
0 0
330 hQ l2a©
0 0
260 %o
® ©
20 | 0 = a0
0 e 0
0
ng ;r.‘
0
0 '8
ag '8
3&8 | g
0
Ng [ !g
u@ ng
0
©
0
0
0
0
0
©

page 46 of 52




STEP 34

Tools Required:
e 15/16” Wrench, 1/8” Allen Key

e |[f modifying existing rack with add-on Kit,
skip to 34-B.

e Assemble Plate Storage Pins [6] on

rear Monster Lite Uprights at desired hole

heights using 5/8” x 4-1/2” Hex Bolts [11],
5/8” Flat Washers [12], 5/8” Lock Washers
[13], and 5/8” Hex Nuts [14].

e Slide Plate Storage Spacers [56] all the
way down Plate Storage Pins with the set

screws oriented on the bottom of Spacers
as shown in 34-C.

e Fully tighten set screws using 1/8” Allen
Key.

LIr- I L IS B R R R

& & e &
Fododododeded T 2 3 3 S

-
L

& -] e
fododododododadede

e & & &
fodofodododododododedodedcdedcdcd 2 2 &2 & & 2 & & & P

GQGDGC‘;D&C&Q&Q&Q 30&0&030 &03’& D‘U&Qé D‘ (?

-] ® ® -] & B -]
SodadodododododododadaSdcd & & & &N 5"_— — T <

s o5 o &
@ e o @ cdecedad

\

34-A

(&
O

34-c|V

NN NN NN RNN 2

- e
VOOVOOVO

S\t

F. . Y

ANNZS

-/

: %
®
®

I

)
®
0
| \)
N

Set Screw

page 47 of 52



e |f cables are too tight or loose, adjust ac-
cordingly by loosening or tightening the
lower 1/2”7 Jam Nuts on Low Side Cables [541.

e Tighten ALL loose hardware on the entire

rack.
e Starting with no weight selected on the

Tools Required:
Weight Stack, check cables by pulling on
each clevis.

STEP 35
o Al

35-A

/a

>@ D B D D DB /@/ \@/ /@/ \@/ D /@/ \@/ @
X

/@V m@w a ® a.. .a /o/

@ QHQ Q@ @ Q@ Q@ @ Q20 0 P Q@ Q. O O 0O 0202222222392 QQQWQWQ
SV

140

N S NS,
\

ﬁo@ © aa QQ N/ ) N~
N\ 6 e &
N/ NS

o © > ® ® ® 0>W%@J@aaa ®

) S\nwWe @ 0 0 9. ® 0. 9 0.0 © 0. 0 9 0.0 @ Q@QQQQ&IQQ.QQ ¥
[ ] £ &

-

0
L @ S D

) 1)
\*
04°4° PP HIRTRII808°292°02° B D |/, \

‘.F
LAY
N Tal D\
{ ,4&.,

page 48 of 52




STEP 36

e Apply the Weight Stack Number Labels e Attach Single Handle Attachments [59] to
[55] on the front of the Weight Stack Plates, Swivel Trolleys using included Carabiners.

approximately 3.5” from the edge of plate. e Attach Lat Bar [57]1 to Lat Pull down

e Attach key ring on Selector Pin Lanyard clevis attachment point.
[32] to front hole on pulley plate of the

_ e Re-insert the Footplate into Low Row
Weight Stack Stem [301.

Footplate Assembly [26] and attach Stan-
dard Grip Triangle [58] to clevis.

= 7D
s

pomm

36-A

ﬂq
—T1>

4 m

TOQOLE:

OFE;

)
(o)
)

GDDDDDDDODDDDDDDODDDDODDDDDDD o

&9 || R
—1 |&l|| @
E@

—

—
_—

36-C

@f @#@J@Q@J@F

page 49 of 52



STEP 37 (SHROUD ASSEMBLY)

e Align Weight Stack Shroud RH [75] and
Weight Stack Shroud LH [76] with corre-
sponding holes on Rear 3X3 Upright [15]
and bolt Shrouds to Upright using 1/4"” x
3-1/2” Button Head Screws [90] and 1/4”
Nylock Nuts [92].

e Align top holes on Shrouds to the front
side of Top Rear Angle Crossmembers and
bolt together using 5/8” x 4-1/2” Hex Bolts

\ .2 \ L. -3 -4 & \r
BoBiFodododeoBodoBodet T2 I 22 232X o 3@9

[86], 5/8” Flat Washers [87]1, 5/8” Lock ey
Washers [88], and 5/8” Hex Nuts [89]. 1 |
e Align and bolt the bottom holes on N [
Shrouds to the corresponding holes on 1 R
Weight Stack Shroud Bottom Bracket [77] I 1222y
using 1/4” x 5/8” Button Head Screws [911. < bl
37-A L@Qo sy 37-B
{ 0
Ty o1 @ 0 / 0 @
= @
P\gg\e\i N 0 0 @66 - : 0 ¢
- - =l
N 1A ©
- > 0
E_.E_FE ®m \?\\ﬂ 00 0 @
= @Q@& ' e,
RN Qég @ . 0 B ) 2 % |
e@@@@@@@@@l.sgo "ol e
2222 B)PEN -t
@) o
-7 0
0 @
(0
to
)
0 [:O
0
' -
20 ap
Q
3, ol
€ & |
e “ ¢ |
—
37-Cle S Ii——— 11—
3 o S '%I]l//;’/ =
v N \m _—— L
%II" O] L ="
]
S - g §{///E/I’ —
0 O < \ —
0 ! \I //.‘/._
~ ‘\mﬂ —
é( |I\|!||//:/
T\ *\ | ‘ o
. 0—
%E%J OEL
o ( I ﬁ.{:l"".;;;;-‘..___ .
1 °° 5] ¢’ 01
S )
@ =1
e —

page 50 of 52




3 - 5 - o
.2 7 £
/e & ﬁ\h‘ﬂbh&\ﬁ.ﬂﬁh \QQhﬁh \.vNB.‘050NB\QM.QWB“U*QWhW.nvwﬁ“QWQWQWQWQWQmBNQNh.mQQ ‘&4 ) A

&)
= VAN —— |
& - T8 . AT
e e W (C NG - \V AU
== = Y e \ NS TN SS o
oy T o -
T o N

/ \
LB
%@MJ — %M@’\w N o ® o
R A T AT o S ® ° ° ° ® —
FEELE EXPIFIIN RSP 2020220 s Sl eo—m—um—w—o—o o <

0 o] GURI
LS
L

. Q\ q — Ny ¥ ¥ & T & g
B p—

N> _g

\ —_— e W |
— ‘
N

NN
N\ "\ /. /°

e/

=

S ™
g e
= —

N

|

o ¥

—

S Q Q ?

o oo 9o 9 . 9 9 9 9 0 Qoo

o o e o QR0 2292999222Y
g & & & JF & & & & £ 2 £ 2L £ J ) > F S o fle o -

STEP 38 (SHROUD ASSEMBLY)

e Assemble Side Shroud - RH [78] and

@ o o ) \,.\\
| I~ \W\6 = \\ ° 2 N
0 8 R_ \.v@\l \ 29 92 2 o o {

2\

/ 9 9 o) S S S
KN y -
@/AQQ%&QQQN@E@/&\O 8
" PSR-V
\ e H
S\ 7

=7 /TN

0\
\ >

% SOLTERNNON & y 0

Hex Nuts shown in 38-A

Q

S —
" =~ o O © O O O O O O O O
@?@ E_wmmmuﬁ\

2 000A\Y

A 200209
- ANAY4 A

and 38-B very loose until Storage Panels are

[79] on rear uprights of rack using included
5/8" hardware through the highest and
assembled on the next step.

lowest 5/8” holes on Side Shrouds.

Note:

e | eave the 5/8”

38-A
38-B

page 51 of 52



STEP 39 (SHROUD ASSEMBLY)

Tools Required:
e 15/16” Wrench, 5/32"” Allen Key, 7/16"
Wrench

e Attach rear top and bottom holes on
Storage Panels [801],[811] to horizontal 5/8”
hardware installed on previous step, and
align 1/4” holes on front with 1/4” holes on
Side Shrouds and Shroud Brackets.

e Bolt both Side Shrouds and Storage
Panels to Bottom Brackets using four 1/4” x
5/8” Button Head Screws [91] and four 1/4”
Thin Nylock Nuts [93].

e Fully tighten all Shroud Kit hardware.

Note:
e Only the LH Storage Panel shown below.

Repeat steps below to assemble the RH
Storage Panel onto Side Shroud RH.

AR g
(NG
° @’

QOO
QDO
DO
OO
DD

oo bbb dbohobobded & o o o
~
QO
QOO
DD
OO
DO

DD
DD
DD
OO
OO

o
Ao
@O
DO
DO
DO
DD

RN
O-DG-OO%&O%D%O%S%%O%G%O%C'CO’UD’ O’ G' Oﬂ ';

39-B

adD S/ o
\Q@% go)l%ﬁ

O 0O 0O 0 O O O O O (¢

39-C

39-A
add 0D
s1of Wlvge |2l do o, |
% _ — ~ ,
0 0 @looomoo\@ &(%(DOOOOOOO
o p
0 ' 00 0
S U O (o
0 - °l o
0
$)0 Q0 Qo
0
0
0 VO Gel
QQal"
0
0 ol o
0 0 (e
an"
0
0 ol ©
Q0 (e
0 Ooao 0
0 |
0
0 Qe
’ @@ao ’
0 A
0 1o E
0 Q Qe :
998"’ ;
0 A
0 o ° E
£ 2
0 °l o E
0 A
q an i
0 0 V30 l
0 77— ¢ o) I N7 0 § .
o offof[ o o@®e o ©o o jl:@ é%go
Y ~
DETAIL
g {

— —

®
A
o — —|— _fl
jz e - " 1
0 0@ 0 0
2 )
} J
1

© © 6 & © ©

page 52 of 52



